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Test Report

Test Report No.: No.2019(Dust)-062(EN)

PRODUCT: :dc MicroParticle Stopper Flat Mask

APPLICANT: Dacian Technology Material CO.,Ltd..

TESTTYPE: Applicant Test
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The National Quality Supervision and Test Center for
Personal Protection Equi¥ment(Beijing)
Test Repor

Test Report No.: No.2019(Dust)-062 (EN) Page 1 of 3
Product :de MicroParticle Stopper Flat Mask Brand 1de
Model dcFAO1 Grade _
Applicant Dacian Technology Material CO.,Ltd.. Applicant Tel. +886-4-26810387
Applicant Add. No. 8, Lan 2438, JunGung Rd. Daijia Dist, Taichung City, Taiwan
Manufacturer Dacian Technology Material CO., Ltd.. Manufacturer Tel. +886—-4-26810387
Manufacturer Add. No. 8, Lan 2438, JunGung Rd. Daijia Dist, Taichung City, Taiwan
Sample Quantity 20 Manufactured Date i
e Intact Date Received 2019. 04. 30
Ch:r?a,cmtgl'?stic White flat mask Sample Deliverer Yang Yaling

According to

GB2626-2006 {Respiratory protective equipment — Non-powered air-
purifying particle respirator)

Test items Filter efficiency, Inhalation resistance, Exhalation resistance
The samples were tested in accordance with GB 2626-2006 (Respiratory protective

equipment — Non—powered airpurifying particle respirator) , and data are listed
in the test result summary.

Conclusion

(Test report seal) [
Date:_}o;f-?' S 3/
Note

"J/ N g
Approved by:%{% 3 Verified by: ’ a; i} Inspected by:
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The National Quality Supervision and Test Center for
Personal Protection Equipment(Beijing)

Test Report
Test Report No.: No.2019(Dust)-062 (EN) Page 2 of 3
No. |Test ItemSt;andard Requirement Test Result Conclusion{Note
Clause
Initial Loading
camETe BURRER filter filter
P efficiencylefficiency
(n) (n)
18| 97.7T % 97.6 %
28 97.7 % 97.4 %
#/| 97.7T ¥% 97.5 %
4% 97.6 % 97.4 %
5| 97.7 % 97.6 %
KNGO 90. 0% As received
68| 97.7 % 97.5 %
KN95= 95.0%
KN100= 99.97% 74| 97.8 % 97.6 %
: Bl e ol Flow. condit.ioning: 8r| 97.7 % 97.4 % Pass
efficiency] singte filter: (KN95)
(85+4) L/min ° 98| 97.7 % 97.4 %
108 97.6 % 97.5 %
118 97.5 % 97.2 %
12#| 97.4 % 97.1 %
Temperature
d
anc  lis# 97.4 % | 97.2 %
humidity
conditioned ke
148 97.4 % 97.1 %
15#] 97.3 % 97.0 %
KN:
Ambient
temperature: Ambient temperature: 24 C
(25¢ 5)C Relative humidity: 32 %
Relative humidity:
(30+£10) %




The National Quality Supervision and Test Center for
Personal Protection Equlpment(Beumg)

Test Report
Test Report No.: No.2019(Dust)-062 (EN) Page 3 of 3
No.| Test Item Shundard Requirement Test Result Conclusion|Note
Clause
168 76 Pa
As received
17# 79 Pa
Inh i
p | THasldtion | o p | eesp Pass |—
resistance
Temperature 184 82 Pa
and humidity
conditioned 198 82 Pa
168 29 Pa
As received
178 32 Pa
Exh i
g | AR | oo | aneps Hagy |
resistance
Temperature 187 35 Pa
and humidity
conditioned 198 35 Pa

Sample photo

Temperature and humidity conditioning
a) for 24h to a temperature of 38°C and a relative humldlty of 85%;
b) for 24h to a dry temperature of 70°C;
c) for 24h to a temperature of —30C.
Test Date: From 2019.04.30 to 2019. 05. 29
—— Bfi ——————

Note
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